Igg @%@% g % Tubos de Acero de México, 5.4.
S i 8L g’&w Carret. México Veracruz Km 4§3.7 SN
Delfino Vatenzuela Tejeria, Vekacruz, Varacruz

C.P. 21697 MEXICO
{52} 229 989 1100 tel

: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number / Ndmero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13072345 117
Cate / Dia: September 22, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customar’s QOrder ftem / Orden Cliente - item: Custamer's Reference f Ref, cel Cllente: Manufaclurer’s Works Order N* { Confirmacion de Venta:
NIA 16038 203274101

Manufacturing Pracess ! Process de Manufactura: Product Type / Tipa de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADOQ EM CALIENTE SiN COSTURA, REVESTIMIENTO SIN COSTURA BARNIZADRO
Standard or Specification / Normas o Especificaciones: Sies! Grade / Grado de acero! Ends / Extremos:
APL 5CT EBQIOCTOBER 1, 2011 TRC 80 LONG THREAD CASING

' CASING ROSCA LARGA
Dimensions ! Dimensionas: Schedule / Cédula;’ Length { Longitud: Quantity / Cantidad: 30 Pcs/Pz . Nominal Weight / Peso Nominal;
6 5/8 X 0.288 INCH : N/A 18.04 f 24.61 FT 723.064 FT 14733.505 LB ' |20.00 LB/FT
168.28 X 7.32 MM . 5,50/ 7.50 MTS ' ) 220.390 MTS 6683,000 KG 29.76 KGIM

Specimen cendition Specimen dimensions Test Y.S. U.T.8. Y.5./U.T.5] Elongation / Alargamiento
Heat N* | Sampie N | Condicion de la probsta Dimenslones de la probeta temp | Eul D.50 %. Reg.
Calada N°| Muestra N°*{ Ls Sc¢ {Fype| Or Size Area Temp. |Min: 552 Min: 655 Req. Max, Lo Min. Chbt.
’ ’ Tipo Tamaiic Seccion | ensayo|Max: 655 Max; — -
mm mm2 K MPa MPa in %
e
66954 71111 B At S5 L 24,66 X 07.40 182,48 RT B22 715 0,87 2 16.1 29.0
AM: As manufactured / Segin proceso de fabricacion Ls: Lacalion of sample / Ubicacion de la muestra Ori: Crientation / Crientacién ) "' Se: Specimen condition / Condicion de la probeta
B: Bedy ! Cuerpo Max: Maximum f Maxima - Req. Max: Required maximum / Maximo seguerido Ss: Strip speciman / Muestra rectangular
‘|L: tongitudinal / Longitudinal ) ) 'Min:_Mihimum { Minimo . . Req: Reguired / Requerido . U.T.5: Utimate tensile sirength / Resistencia
. |Loi Initial length / Longitud inicial e - Obt.-Oblained / Oblenido .. BT:Radom temperature / Temperatura ambiente " Y.§: Yield strength / Fluencia

Composttion .% {.Compasicion %

X100 s X 1000 : . Nl RS
C Mo | si Mo | Cr P S Vol Nb:f- N Cuf Sn} Al T lAs] B Ca N
H  Max 26 &0 - - | - 20 5 - - — - - - - - - - -
- ) Min - = - 40 |90 - - - - - - — - = - - -
HeatN® | SampleN” [P tMax | 26 | 80 -1 = [~ T20-] 5 ] = - - - - - - - - -
Colada N* | Muastra N° Min o D e I I I = - - - o~ e B - -
e e ey Pt s - — - e
66954 0000+ H 204.53.0 241 466171001 ‘4 1] 0 [ FOO§ 123 § 417 ] 0°]- 4" 1+ 0 15 73
BE54 71111 F 20 §.52. ) 24.:-J461{ 08 ) 5 |12} o o |70 [122] &4 18] 07| 4. ] 0 18 1 10
This cenlicale is 15sued by 2 compulerized syslem and it Is valid with eleclronic signatura. On the-ariginal certificala the Irade—madc green wluredf T | Este ceriificado se emile mediante sistema campuiarzadd y es validsdo con irma slecianics, Bl cerliicado ariginal poses impreso ef logo - : i
"Tenaris” is stamped. in case the Gwner of the onglnal <eriificate would retease a copy of H; he must atlest ils senfemity (o the oniginal ane taking ' :|Tenans color verde, En casa de que el poseedor del certificado éntreguie Una copia, debera garantizer la conformidad con el criginal hacigndog .
upan himsell the responsibillity for any UHIIWfUT oi not atowed use. Any alteration and/or falsification will be subieded lothe law, . } . rsspmsable por cualquier use llegal o indekido. Cuarqulerafteramon yt‘u falslﬂcaclon astara suje!a aia Iey

FOROZI71




CERTIFICADC DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

13072345 .

Number / Nimero:

Page / Pagina:

217

Date / Dia: September 22, 2013

Tubos de Acero de México, 5.4,

Carret, México Veracruz IKm 4B3.7 5N

Delfino Valerzuela Tejeria, vd
C.P. 91697 MEXICC

(52) 229 989 1100 tei
(52) 222 989 1600 fax

Facruz, Veracruz

Customer / Clierie: PLESA ANAHUAC Y Clf

AS. S.A. DEC.V.

Customer’s Order liem / Orden Clente - ltem:

Customer's Reference TRef. del Clleme

Manufacturer’s Works Qrder N* / Confirmacion de Vanla

NIA 16038 203274101
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO SIN COSTURA BARNIZADOQ

API 5CT ED9/OCTOBER 1, 2011

Standard or Specification / Normas o Especificationes:

Stesl Grade / Grado de acero:

TRC B0

Ends / Extremos:

|LONG THREAD CASING
CASING ROSCA LARGA

Dimensions / Dimensicnes:
6 5/8 X 0.288 INCH
HJGE.ZB X 7.32 M

Schadule / Cédula:
MNiA

Length / Longitud:
18.04 /2461 FT

5.50/7.50 MITS

Quantity / Cantidad: 30 Pcs/Pz

723.064 FT

220.390 MTS

14733.505 LB
6683.000 KG

20.00 LB/FT
29.76 KG/M

Nominal Weight / Peso Nominal:

MPOSICION

. Composition % / Composician %
X 100 X 100D X 18000
c Mn | Si Mo Cr P s A Nb Ni Cu{ Sn Al Ti As B Ca N
H Max | 26 | 80 - - - 20 5 - - - — - p — = po = =
Mn § -1 -~ ~J4fee] -] -] ~§ <f - -] ~-f1f~-[~--~-]-1-
HeatN® { SampleN° [P Max | 26 | 80 - - - 20 5 - - - - - - - - - - -
Colada N° | Muestra N° Win - - - 4) 90 - - - - - —_ 10 - — - — -
i~
65654 71112 F 20 53 24 | 46.91 100 5 1 0 0 70 | 125 ] 16 [¥) 4 [V 17 68
IH:' Heat / Colada 'M’ak:'_MaximL'lm 1 Maximo .~ P: Produet / Preducto

Required values

Individuals / Individuales

Average ! Promedio

Hérdné.s‘s typefTipo de dureza:HRC

Valores requeridos Mini~ 1 Max: 220 | Var- Min:— | Max:—" | Var 3.0 -
Heat N° Sample N* ) Specimen contitian Quad, Secale MW C
Colada-N® Muestra N° Ls ) Sc : Escala 1 2 3 Avg.
66954 71111 B AM 1. HRC 74 18.4 18.0 17.9

Avg: Average / Promedio
B: Body / Guerpo

AM: As manufactured / Segln proceso da fabricacion

Max: Maximum/ Méximo

Min: Miaimdim / Minimo.

Ls: Location of sample { Ubicacién de la muesira

NW: Middle wall / Centro
'Quad: Quadrant/ Cuadrante

-Scr Specimen condition f Condicién de la probeta

" Var: Variation / Variacién -

is csrt?r.aie is issued by a compuienzad system and it js valid with electronic signature. On the-originat cerlificate the trade-mark green caldred .- -
"Teharis® is stamped. Incase the awner of the-original certificale wauld release a copy of it, ha must attest-its canformity io fhe origine! one Iaklng
upon himssif the responsibility for any unlawful or not aliowet usa. Any alteration andfor falsifation will be eub]ectad m the law.

sla cerificado se emite madiante sistema compiiarizads y es validada ecn firma electrénica.

E=

8 yIn" ificacid eslarésu]etaa

El carlificado original pesee Impreso al logo ™
Tenanis color verde, En caso de qua el poseedor de! cartificado’ enlregue una capla, debera garantizar 1a conformidad con el original haciéndog

ia lay.

le par cualquier uso ilegal o indebido. C




=Tenaris

Tubos de Acero de México, ..

4

Carret. México Veracruz km
Delfino Valenzueta Tejerfa, Vi

C.P 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numera:

-13072345

(52) 229 989 1600 fax
Page / Pagina:

317

Date / Dia; Septembar 22, 2013

3.7 SN
acruz, Veracruz

Cusiomer / Cliente; PLESA ANAHUAC Y CIAS. S.A. DEC.V.

Custorner’s Order ltem / Orden Clients - llem:

Customer’s Reference f Ref. del Cliente:

Manufacturar’s Works Order N® 7 Confirmacion de Venta:

MIA 16038 203274i01
Manufacturing Process / Proceso de Manufaciura: Product Type { Tipo de Producte: Surface / Superficie:
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADG EN CALIENTE SIN COSTURA IREVESTIMIENTO SIN COSTURA BARNIZADOQ
Standard or Specification / Normas o Especificaciones: Steel Grade ! Grade de acero: Ends / Extremos:
AP 5CT ED9/OCTOBER 1, 2011 TRC 80 LONG THREAD CASING

CASING ROSCA LARGA

Dimensinﬁs { Dimensiones:
6 5/8 X 0.288 INCH
168.28 X 7.32 MM

Schedule / Cédula:
NiA

Length / 1,ongitud:
18.04 /7 24.81 FT
5,50/ 7.50 MTS

Quantity / Cantidad: 30 Pes/Pz
723.064 FT
220.390 MTS

14733.505 LB
6683.000 KG

Mominal Weight / Peso Nominal:
20.00 LB/IFT
20.76 KG/M

L

HROUGH!'

Reguired values Individuals / Individuales Average / Promedio Hardness type/Tipo de dureza:HRC, Hardness test as quenched Furmula apphed.’ Férmula aplicada
Valores regueridos Min:— | Maxi— [ Var - Min: — | Max:— | var— Minimum marlensite { Marlensita Minima; (%) 90.0- -2} - 58*(%0)-&27

Heat N* Sample N° Specimen condition Quad. Avg. Min. =7 Scale” Mw
Colada N® Muestra N° Ls Sc __Esx:ala. K 2 3 [ Avg.
66554 71083 B8 Q 7 388 S HRGT T 40.5] 44.4] 44.7| 44.5
86954 71083 B Q 2 336 “HRG L 01i44.8) 44.2] 4461 445
B6954 71083 B Q 3 8.6 THRE. 7 Ta4.8) a48| 451 ass
86954 71083 B Q 4 38.6 HRC 45.5] 447} 45.5| 45.2

Avg. Average / Promedio
B: Bedy / Cuerpo

Avg. Min; Average Minimum { Promedia Minimo

Ls: Localion of sample / Ubjcacion de la muestra

"Max: Mesximum / Méximo
© Min: Minimum /- Minimo -

MW: Middie wall f Centro
Q: Quenched/ Templada

Bc: Specimen condition / Condicitn de la prabeta

" Var: Varation / Variacion

Quad: Quadrant / Cuadrante

1 TypefTips: CHARPY V . Onentallnnn’Onentacmn L Unit / Unidad: J Shaar area f Aréa dictil %
Posilioh/Posicion: NIA . Temp: O Unit/Unidad: “C Ind.Min.Req: 28 Req.Min.Avg: 39 Ind.Min,Req; — Req.Min.Avg: —
Heat N*- Sample N° T.T | Sized Tamafe |- - Results / Resultados Results / Resultados
Colada N° Musstra N* Ls Sc °C - mm i 2 3 Avg. 1 2 3 Avg.’
i bt e
- 66954 711 8 _ AM . 4] ENET T 115 - 121 128 121 ; 106 100 120 100 °
66954 71112 3 ] am |- o 0% 110 . 117 121 418 0 100 100 100 100

Avg: Average / Promadio

|AM: A& manufactured / Segin process de fabricagion’

" Requeride Minimimo, Individual

Ind. Min. Req: Individual Minimum Required /

L$: Location of sample / Ubicacian de ia muesira. _

S Req. Min: Ava: Required minimum average / Promedio

a Temp: Temperature / Temperatura

“T.T: Test temperature ! Temperatura de ensaya *

This cerlificate is issued by a computerized system and.it s valld with eleclronic signalure. O thé original cerliicals the rade-mark green oulorad
"Tenaris” is stamped. In case the awner of the original certificate would release a copy of i, he must attest its corformity to the original ore iaking
upon himself fhe rasymnsnbllliy for-any unlawful or not sllowed uge. Any aheralmn and/or R

Tenaris color verde. En caso de que el poseeder det centificado entregue una capia, dabera garantizar la conformidad con el ariginal haciénda]

|Este oerhﬁnadu 56 emite medianta SiEEMa cnmpulanzado y es validada confimma elecirénica.

El carliizade original posse Imprese el Iugo ]

ification will be subjecled to the law.

ponsab!a por cualguier use llegal o

Cualguier alleracu)n y.'o falslrcaclén eslara sujela ala l&y.




Carret. México Veracruz Km 483.7 5N

Delfino Valenzuela Tejerfa, Vdracruz, Veracruz
C.P, 91697 MEXICC
(52) 229 989 1100 tei
(52) 229 989 1600 fax

Tubos da Acero de México, Sé.

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: | Page ! Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13072345 417
Date / Dia: September 22, 2013
Customer / Clients: PLESA ANAHUAC Y CIAS. 5.A. DE C.V. Cusiomer’'s Crder liem / Orden Gliente - Hem: Cusiomer s Reference § Ref, 0el Clienta: . [Mandlaciurer s Works Graer M- 7 Caonfirmacién de Venta:
N/A, 16038 203274/01
Manufaciuring Precess f Proceso de Manufaciura: Product Type / Tipa de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO SIN COSTURA BARNIZADOQ
Standard or Specification / Normas o Especificaciones: Steal Grade / Grado de acero: Ends / Extremos:
API 5CT ED9/OCTOBER 1, 2011 TRC 80 : LONG THREAD CASING
CASING ROSCA LARGA
Dimensions / Dimensiones: Schedule / Cédula: Length / Longiud: Quantity / Cantidad: 30 Pcs/Pz MNominal Weight / Pese Nominal:
6 5/8 X 0.288 INCH NIA 18.04/24.61 FT 723.064 FT 14733.505 LB 20.00 LB/FT
168.28 X 7.32 MM 5.50/ 7.50 MTS 220.390 MTS 6683.000 KG 29.76 KG/mM
B: Bady { Cuerpo Requerido Minimo Individual minkmo requerido .
Irdd. Min. Req; Individual Minimum Required ¢ L: Longiiudinal / Longitudinal Sc: Specimen condition / Condicién de la prdb_ei_:a'::.

I Grain Size / Tamaiio de Grano
HeatN® | Sample N°| Ls |[Standard/ Norma: ASTM E-112

Cotada N° | Muestia N* Method / Método: MICROSCOPICO

Unit / Unidad: N

Minimum /. Minimo: §.0°

Maximum 7 Maximo; <. - ; .
65954 71083 B . R 1 9.0

iB: Body / Cuerpoe ’ .o :lsLocation of sample / Ublcacién da la muestra N: Nusnber / Nomero

Resulls / Rasultado

Prossure / Presion Time / Tiempo
Unit / Unigad. Value / Valor Secends f Segundos - -
. mpa- 38.5 N NER . B " Satisfactory / Satisfacloria B
) This certificate Is issued by a camputerlzed systam and it'is valid with electrenis signature. On the original, Certicate the trade-mark green cafored- - -7 - {Este cadificade se emile mediants sislema camputarizado’y &5 val dado con fima efectronica. £/ cerliicado original posea impreso el logo ¥ .
. "Tenaris” s stamped. In case the owner of the original certificate would release a capy of.it, ha musl aliest its conformity to the ariginal one taking X {Tenaris color verde. En casa de qué el pasesdor del catificade -enlregue’'una capla deberd garanlizar |a conformidad con el original haciéndogl:
upon himself the responsibilily for any unlaw:‘ul or not allowed use. Any allaration andfor falsification wili be suh'ected ta the lav. . L responsable por cualguier use ilegal o indebido. Cualqular alterasién Yo fal ion estard sujeta.a la.lay..

FORORI7T -




M

: o Tubos cle Acero de México, S.4.
Lol | & f%,? Carret. México Veracruz Km :3.7 SN

Delfino Valenzuela Tejeria, Vdracruz, Veracruz
C.P 91697 MEXICO

(52) 229 989 1100 ta!
(52) 22 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Fage  Pagne
CERTIFICADOC DE PRUEBAS EN FABRICA 13072345 5/7

Date / Dia: September 22, 2013

Customer / Cliente: PLESA ANAHUAG ¥ CIAS. S.A. DE C.V. Customer's Order lem / Orgen Cliente - Nem: Customer s Reference / Ref, dal Gliente: . [Manufaciurar s Warks Order N° 7 Gonfrmacion Ge vama:
. NIA . 16038 203274/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Praducta: Surface f Superficia:

HSEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: . Ends [ Extremos:

AP 5CT ED9/OCTOBER 1, 2011 TRC 80 LONG THREAD CASING
CASING ROSCA LARGA

Dimensions / Dimensiones: Schedule / Céduia: Length / Longitud: Quantity f Cantidad: 30 Pes/Pz Nominal Weight / Peso Nominal:

6 5/8 X 0.288 INCH NiA 18.04/ 24.61 FT ' 723.064 FT 14733.505 LB 20.00 LB/FT

"16828 X 7.32 it 5.50/7.50 MTS 220,390 MTS 6683.000 KG 29.76 KGIM

Heat traatment / Tratamiento térmico: Pipe ! Tubo
Quench media of heat treatment process / Madio de enfriamento dal tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatura: *C

Type
Tipo

Quenched f Termplado
Temperad / Ravenido

Threading
Roscadu

Supplementary Information
Informacién Suplementaria

Manufactured by TenarisTamsa - '-Fahrican‘n por TenarisTamsa
_|Steel making process: Fabricacién del acero:
Elpctric Arc Furnace-Ladle Furnace-Conlinuous Casting Maching. Harne de Arco Elécirico-Homno de Afinacidn-Maquina de Colada Continua.
Fully Killed Steel Acere calmado con aluminio
Material free from Mercury contamination ' Matarial fibre de contaminacién de Mercurio
Nt repaited by welding “INo reﬁaradu por soldagura
TTis certiicals s a5Ued by @ computerized sysiamn and il s valid Wilh elacronic signature. On the arlg!nal certfilcate the rade-mark green colored . E Esle cerlficado se emila Medlana SIEIema Gom pufaﬁzadu y &5 validado con firma elecltonica. El cenficado orlgineal posse impreso el lago
“Tenaris™ is stamped. In case the owaer of the nnglnal eerlificate would release a copy of H, e must atlest its confarmity lo the original one taking “|Tenaris coler verde, En ¢asa de que el posesdor del-cerfificado enfregue una copia, debera garantizar la conformidad con el criginal haciéndof
upon himse!f the respons|bility for any unlawiul or-net alluwed use. Any alteration and!nr fals!ﬂcalltxn wil! be su_lgcled ln 1ha law. X : E rasponsab1e por cualquier uso llegal o indebido. CuaTqumr allerac:nn y,!u fa ion ealard sujetz a la'ley.

F0R03?71'_” :




Tubos de Acero de México, 5.4.
Carret. México Veracruz ¥m 483.7 5
Delfino Valenzuela Tejeria, veacruz, Veracruz
C.P. 91697 MEXICO

(52} 222 989 1100 tel
(52} 229 989 1600 Tax

- CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13072345 6/7

Date f Dia: September 22, 2013

[Customer i .—.“‘ Cl# m c.Vv. Customer s Order Hem / Orden Cliente - term: Custamer's Referance / Ref. del Clients:  [Mani#acturer s Works Oraer N° 1 Confirmacién de Venta:
NiA ) 16038 203274/01

Manufacturing Process / Proceso de Manufactura; Product Type / Tipo de Praducto: Surface / Superficie;
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED

- [LAMINADO EN CALIENTE SiN COSTURA REVESTIMIENTO SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grada / Grado de acaro: Ends / Extremos:
AP 5CT EDSOCTOBER 1, 2011 TRC 80 1.ONG THREAD GASING

CASING ROSCA LARGA

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity ! Cantidad: 30 PesiPz Naminal Weight / Peso Nominal:
6 5/8 X 0.288 INCH N/A 18.04 1 24.61FT 723.064 FT 14733.505 LB 20.00 LB/FT
168.28 X 7.32 MM 5.50/ 7.50 MTS 220,390 MTS 6683.000 KG 29.76 KG/IM

L

SUPPLEMENTARY

Supplementary Information
Infermacion Suplementaria
Control no destructivo. Salisfactorio

Nen destructive test. Salisfaclory

Inspection methad

SR-2 - EMI - FLVI - SEA, -

DOrift. Diameter 150.46 MM { 5924 INCH Langth 152.0 MW/ 5.984 INCH
Tamsa Ref: 444481

Parcentage of martensite obtained on Samples as Quenched: Satisfactory

Méilodo de inspeccion

SR-2 -+ EMI - FLVI - SEA. - ) IR
Mancril. Dismetr. 160.46 MM / 5.524 INCH Longit(d 152.0 M/ 5.984 INGH
Tamsa Ref: 444491 . L
Porcianlo de Marlensita obtenida en Probeta Templada: Saflsfactorio

ORTE RE

g AT -
Heat N° Quantity Length S Weight
Colada N° Gantidad LongiHud Pasa
(Pieces) -{ff) . Cfm) ".(Tons)
= o s
§6954 30 723.06 .| - 22039 6.683
Averags length per pipe ~ Nominal weight per plipe
Longitud-promedio por tube Peso nominal por tubo )
(IR {m) [ Tkafmy
o e
24102 . 7.346 20.377 30.324
This cerifficate is issued by a computarized system and It Is vaid wih alechanic signature, on iﬁa Sriginal certificate he Trada-rark green coled Eslz cerliicado se amite mediante sistema PUIBNZATE i 68 vanT, d Gon NiMa elecanica. | Bl cerlcade onginal pasee impraso el logo 4+

* JTenafis” is stamipad. In cese the owner of ihe original cartificate would release a copy of il he must altest itz conformity io the original one 1aking.

-~ | Tenars celar verde. En caso da que ¢l peseedor del cartificade "enfregue una copia, deberd garentizar fa conformidad can al arnginal haciéndage :
upan himseli the responsibility for any Gnlawiul o nu1jl|-0wed usa. Any alteration andfor falsification wilt be subit_a.cled to the faw,

rasponsabla por cualquier uso ilegal o indebida. Gualquier alteracién vio falsificacion estard sujela a la ley.

FORO



Tubos de Acero de México, 5.4.
Carret. México Veracruz Km 483.7 SN

Delfino Valenzuela Tejeria, Varacruz, Veracruz
C.P. 91697 MEXICO
{52) 229939 1100 te}

R (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number / Miimero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13072345 717
' Date / Dia: September 22, 2013
Customer f Cliente: PLESA ANAHUAC Y CIAS. S.A._DE c.V. Customer's Order ltem / Orden Gliente - ftem: Customer’s Reference / Ref. del Clients:  [Manufacturer’s Works Order N* 7 Confirmacian de Venta:
i NIA 16038 203274101
Manufacturing Process / Proceso de Manufactura; Product Type { Tipa de Producte: Surface / Superficie:
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA . REVESTIMIENTO SIN COSTURA BARNIZADO
Standard or Spacification / Normas o Especificaciones: - Steel Grade / Grado de acern; Ends / Extremos:
APl 5CT EDY/OCTOBER 1, 2011 TRC 80 . LONG THREAD CASING
CASING ROSCA LARGA
Dimensions / Dimensiones: Schedule / Cedula: Length / Longitud: Quantity / Cantidad: 30 Pcs/Pz Nominal Weight / Peso Nominal:
G 5/B 3 0.288 INCH MNIA 18.04 [ 24.61 FT 723.064 FT 14733.505 LB 20.00 LBIFT
u168.28 X 7.32 MM 550/ 7.50 MTS 220,390 MTS 6683.000 KG 29.76 KGIM

This is o centify that the product described here has been manufactured, sampled, tesied, and inspecled in accordance wih  |Por el presente cerlficamos que el material aqui descritc ha sido fabricado, muestreado, ensayado & inspeccionado de

purchaser order requirements. This certificate Is not a dectaraiion of origin nor may it be used as a declaration of origin. acuerdo a [os requisitos de su orden de compra. Este certificado no es, ni puede ser usado, camo una declaracian de orgen.
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